
PURCHASE OF PLANTATION BAY 
UTILITY SYSTEM 

PUBLIC BRIEFING DOCUMENT 

PURSUANT TO 

SECTION 180.301 
FLORIDA STATUTES 

FOR THE CITY OF BUNNELL 

and 

SECTION 125.3401 
FLORIDA STATUTES 

FOR FLAGLER COUNTY 



INTRODUCTION 

Plantation Bay Water and Wastewater Plants are located on the south side of Old Dixie 
Highway, west of 1-95, in unincorporated Flagler County near the County's "Old Dixie" 
park. The utility currently has approximately 1,500 customers, with approximately half in 
Volusia County and half in Flagler County. The utility serves the Plantation Bay DRI 
(Development of Regional Impact) that lies within both Flagler and Volusia Counties and 
several smaller areas adjacent to the development. The development itself contains a 
[...]
replacement due to their age. 

Solids Contact Softening Clarifier 

Precipitates from the water softening process are removed in the solids contact clarifier 
through settling. Inspection of the clarifier structure discovered that the clarifier mixer is 
not operable and must be replaced. A large amount of calcium buildup was observed 
due to improper operation and maintenance of the clarifier. The supernatant from this 
structure was not clear and appeared milky. The structure showed obvious signs of 
corrosion. 

FLG 2000.01 L 19 January 2013 



It] WADETRIM 
Plantation Bay Utility 

Condition Assessment 

The filter system was rebuilt in 2012 and was recently painted. According to the 
operator, the filter media composed of sand, rock, and charcoal were replaced during 
this modification. 

Chlorine Transfer Tank 

The chlorine transfer tank is a steel tank and according to the operator was recently 
interiorly cleaned. Top portions of the tank were corroded and a chlorine odor was 
evident. A redundant transfer tank should be constructed due to the age of the eXisting 
steel tank and the existing tank be refurbished. 

Pump Station 

The distribution pumps, transfer pumps, and backwash pumps are housed in a concrete 
block structure. All pumps are manufactured by Aurora Pump and are the original 
pumps installed when the facility was originally constructed. Although the pumps are 
operational, it is recommended that the pumps be replaced over the course of the next 
five years due to the fact that these pumps are past their useful life and require 
replacement. 

Above Ground Storage Tank (AGST) 

The facility is equipped with an 450,000 gallon AGST which was interiorly cleaned three 
years ago. Normal maintenance of storage tanks requires cleaning every five years. 
The next schedule cleaning for this tank is 2015. 

Emergency Generator 

According to the plant operator, the generator runs well; however this is the original 
generator installed at the time the plant was originally constructed (1985). The 
generator is currently on an automatic exercising schedule and is tested regularly. 
Since this generator has been in operation for 28 years and is the key component to 
maintaining the operation of the facility during emergency loss of power conditions, it is 
recommended that the generator be replaced within the next 5 years. 

2.7.3 Water Distribution System 
No components of the water distribution system were reviewed as part of the condition 
assessment. 

FLG 2000.01 L 20 January 2013 



It] WADETRIM 

3.0 WASTEWATER TREATMENT 

3.1 Historical Flows 

Plantation Bay Utility 
Condition Assessment 

The Planation Bay VVWTF is a defined by the FDEP as a Category III, Class C located 
west of Interstate 95 and south of Old Dixie Highway in Flagler County, Florida. The 
WWTF currently serves the Plantation Bay development and adjacent areas with 
approximately 1,465 wastewater service connections. 

The Plantation Bay VVWTF has a permitted annual average daily treatment and disposal 
flow capacity of 475,000 gallons per day (gpd). Table 3-1 provides a summary of the 
average daily flow for the treatment facility for the period 2010 through 2012 as reported 
to the FDEP. 

T bl 3 1 PI t f B WWTF FI 

Annual Average Daily Maximum Month Maximum Average 
Year Flow A verage Daily Flow Daily Flow 

(gpd) (gpd) (gpd) 

2010 123,300 150,000 261 ,000 
2011 103,800 115,000 161 ,000 
2012 111,300 122,200 241 ,000 

(1) Data obtained from monthly FDEP Discharge MOnitOring Reports 

The Plantation Bay VVWTF is currently operating using approximately 23 percent of its 
current rated permitted treatment capacity (475,000 gpd) based on the annual average 
daily flow for 2012. 

3.2 Future Flows 
For Utility planning purposes, an equivalent residential connection (ERC) is the amount 
of utility capacity reserved for use of a typical residential customer. Plantation Bay 
Utility Company defined an ERC as 220 gallons per day of wastewater flow on the basis 
of an . average daily flow. Therefore, the Utility should plan to provide wastewater 
treatment capacity of 220 gallons per day of wastewater flow for each future connection. 

The Plantation Bay community and other developments within the service area are 
expected to experience continued development in the future. It is important for the 
Utility to plan for the future development to make sure there is adequate capacity to 
serve these areas as they develop and connect to the utility system. Using the 
information developed in Section 1.2.2 regarding future utility connections, Table 3-2 
shows a projection of future wastewater flows using 220 gallons per day as the reserve 
wastewater capacity for each future customer. 

FLG 2000.01 L 21 January 2013 



T bl 32 P f fW t t FI f 

Development 
Units 

Cumulative Total 
Area Units 

I 

I nside Service Area 
Existing 1,498 

Platted Units 573 " 
Subtotal 2,071 

Unplatted Units 592 J 

Subtotal 2,663 
Future Area 3,236 4 

Subtotal 5899 
(1) Average day flows based on 220 gpd per number of Units. 

F t D 

Ave Day Flow 
(gpd) 1 

329,560 
126,060 
Subtotal 
130,240 
Subtotal 
711 ,920 
Subtotal 

• 

Plantation Bay Utility 
Condition Assessment 

tA 

Cumulative Total 
Flow (gpd) 

455,620 

585,860 

1297780 

(2) 573 units is the difference between total platted units (Table 1-4) and total developed units (Table 1-2) 
(3) Total unplatted units from Table 1-4 
(4) Total future units from Table 1-4 

The treatment plant has a permitted capacity of 475,000 gallons per day. Under FDEP 
rules, the Utility can utilize up to 80% of the permitted capacity before being required to 
closely monitor available capacity by submitting annual Capacity Analysis Reports or 
beginning planning for a treatment plant expansion. Therefore, the Plantation Bay 
VVWTF has plant capacity up to approximately 380,000 gpd before FDEP will require 
annual Capacity Analysis Reports or a facility expansion will be necessary. 

Based upon a projection of future flows, the projected wastewater flows from the 
existing develop areas can be treated within the capacity of the existing treatment plant. 
Approximately 229 of the platted units can be developed before expansion of plant 
capacity is required . 

3.3 Collection System 
The wastewater collection system for the Plantation Bay development consists of 
multiple platted development areas that drain by gravity into a sanitary lift station which 
pumps the domestic sewage through a force main to the wastewater treatment facility . 
The wastewater is collected from the service area by fifteen (15) lift stations as shown in 
Table 3-3. 

FLG 2000.01 L 22 January 2013 



T bl 33 PI t f B W t 

Lift Station Lift Station 
Identification Location 

LS-A Magnolia Dr 

LS-B Kingsley Cir. 

LS-C Bay Point Dr. 

LS-D Gull Lake 

LS-E Bay Lake Dr. 

LS-F Hampstead Ln 

Hampstead Ln 
LS-G 

(South) 

LS-H Aldenham Ln 

FLG 2000,01 L 23 

t L'ft St f 

Service Area 

Treetop Cir. 

Treetop Tr. 

Magnolia Dr 

Magnolia Lane 

Jasmine Run 

Plantation Point Condo 

Landing Lane 

Kingsley Cir. 

Long Cove Rd 
Harbor Town Ln 

Seabrook Rd 
Mass Creek Dr 

Dolphin Head Ln 

Bay Point Dr. 

Gull Lake Ln. 

Lakewood Dr. 

Millstream Ln. 
Brookridge Ln. 

Windstream Ln 

Bay Ct. 

Meadow Brook Ln 

Villa Lago Ln 

Bay Lake Dr 

Bridgewater Ln 

Hampstead Ln 

Sudbury Ln 

Hamostead Ln 

Oxbridge Ln 

Castle hawk Ln 

Dovercourt Ln 

Redbourne Ln 

Sunningdale Ln 

Aldenham Ln 

Hartbourne Ln 

Ashbridge Ln 

Regal Point Ln 

Crown Point Ln 

Royal Pointe Ln 

Aldenham Ln 

Hansberry Ln 

Kilkenny Ln 

Henlow Ln 

Harwick Ln 

Plantation Bay Utility 
Condition Assessment 

January 2013 



Lift Station Lift Station 
Identification Location 

LS-I Stone Lake Dr 

LS-J Cobblestone Ln 

LS-K Woodbridge Dr 

LS-M Stone Bridge Dr 

LS-AA Dixie Commons 

LS-BB Plantation Estates 

Service Area 

Stone Lake Dr 

Westwood Dr 

Lake Bridge Dr 

Cobblestone Ln 

Woodbridge Dr 

Wingspan Dr 

Stone Bridge Dr 

Heatherwood Ct 

Outside DRI 

Outside DRI 

Plantation Bay Utility 
Condition Assessment 

The lift stations within the community are the wet well mounted type where the pumps 
are positioned on top of the wet well and use a suction-lift (vacuum priming) to prime the 
pumps. In most instances, the pumps are located within an above-grade fiberglass 
enclosure allowing easy access to the mechanical components to perform maintenance. 
In the case of three lift stations (Kingsley Cir. , Hampstead Ln South, and Aldenham Ln), 
the pumps are located in a recessed below-grade structure located directly above the 
wet well. This configuration limits the above-grade profile of the station. 

Wade Trim did not observe or inspect the below-ground wastewater collection system 
components, with the exception of select lift stations. 

3.4 Wastewater Treatment 
The FDEP Domestic Wastewater Facility Permit for the Planation Bay WWTF 
authorizes the operation of a 475,000 gallon per day annual average daily flow, 
Category III , Class C extended aeration treatment facility. The plant does not meet 
Class I reliability and does not provide for continuous total residual chlorine, pH, or 
turbidity monitoring. The facility is grandfathered from meeting these requirements 
because the facility was placed into service before these requirements were enacted. 

The facility is currently under an Administrative Order (No. AO 111 NE, dated August 20, 
2010) which provides for an interim permit limits for TSS , interim permit limits for total 
residual chlorine, and provides for a compliance schedule to construct reliability 
upgrades by January 1, 2012. There is a draft Consent Order which provides for a 
continuation of interim limits for TSS and TRC until upgrades to meet Class I reliability 
standards are completed in April 2015. 

The Administrative Order also allows the plant to be operated at a reduced staffing 
level. The required staffing is as follows: 

An operator with a Class C or higher certification must be on the site for 6 
hours/day for 5 days/week with one weekend visit. The lead operator must hold 
a Class C or higher certification . 

FLG 2000.01 L 24 January 2013 



Plantation Bay Utility 
Condition Assessment 

FOEP has granted this level of reduced operator staffing because the influent flows to 
the facility are less than 300,000 gallon per day. 

Plantation Bay WWTF was granted a permit revision on January 26,2012 under FDEP 
File Number FLA 011597-007-0WF which allowed a change in the monitoring location 
of the reported measured flow through WWTF from the influent to the effluent after 
disinfection. 

The Plantation Bay WWTF is comprised of the following components: ring steel plant, 
sand filtration, and chlorine contact chamber. A simplified flow diagram of the 
wastewater treatment plant is shown in Figure 3-1. 

From lift 
Stations ! 

Manual Bar 
Rack 

Figure 3-1: Wastewater Treatment Plant Flow Diagram 

Ring Steel 
Treatment Tank 

Waste Sludge 

Chlorine 

Sand Filters 

M 

Effluent V-Notch 
Flow Meter 

/" 

Filter Backwash Chlorine Contact 
Pumps Chamber 

Mud Well 

Reclaim Storage 
Pond 

,......-n'---__ To Reuse 

Reuse Water 
Pumps 

Water Users 

Ring Steel Plant and Appurtenances. The 88 foot diameter ring steel plant consists of 
three aeration zones and an aerobic digester in the outer ring and a clarifier in the inner 
ring. The total aeration volume is 510,000 gallons. The plant is designed to operate in 
extended aeration mode. A manual bar screen with overflow is located at the influent 
end of the tank. The clarifier is approximately 36 feet in diameter and has a volume of 
112,500 gallons. There is a scum air-lift pump that pumps the scum collected from the 
clarifier scum box to the first aeration bay. An air-lift pump is used to return thickened 
sludge from the clarifier to the first aeration bay. The same air-lift pump is used to 
convey waste activated sludge to the digester. 

The aerobic digester is 56,100 gallons. Supernatant from the digester is conveyed to 
back to the aeration tank using a supernatant air-lift pump. Liquid sludge is pumped out 
of the digester into a tanker truck for offsite disposal. 

FLG 2000.01 L 25 January 2013 



Plantation Bay Utility 
Condition Assessment 

Tertiary Filtration. The secondary effluent from the Ring Steel plant flows by gravity to a 
steel, package type tertiary filter. The filter consists of three, 80 square foot beds 
utilizing sand media. The filters are manually backwashed by two 10 horsepower 
pumps that draw water from the chlorine contact chamber. Spent backwash water is 
discharged by gravity to a 16,100 gallon mudwell. The flow retained within the mud well 
is pumped back to the second aeration bay. 

Chlorination. Filtered effluent flows by gravity from the filters to a single pass 52,600 
gallon Chlorine Contact Chamber. The tank is constructed of three parallel long 
channels. The gaseous chlorination equipment consists of dual 150 pound gas chlorine 
cylinders, a gas chlorinator and an automatic switchover devise. The chlorination 
equipment is housed in a building adjacent to the Water Treatment Plant. Flow through 
the plant is measured by an over-the-weir type flow meter located at the V-notch weir at 
the discharge end of the Chlorine Contact Chamber. 

Plant Performance. The data reported to the FDEP on the monthly Discharge 
Monitoring Reports (DMR) for the period January 2010 through December 2012 was 
reviewed to determine the treatment performance of the Plantation Bay \NNTF. The 
FDEP operating permit requires the plant to collect an 8-hour flow proportional 
composite sample of the influent wastewater to the plant once every two weeks for 
CBOD5 and TSS analysis. A summary of these results is shown below in Table 3-4. 

T bl 3-4 PI t f B WWTF H· t . II fl t P II t t Ch t . f 

CBOD5 
CBOD5 

TSS 
TSS 

Year Annual A ve Cone 
Max Month 

Annual Ave Cone 
Max Month 

(mg/L) Cone 
(mg/L) 

Cone 
(mg/L) (mg/L) 

2010 212 257 181 285 
2011 186 243 203 279 
2012 187 224 245 341 

Typical 220 220 
(1) TYPical for Medium Strength Untreated Domestic Wastewater. Taken from Table 3-16 Wastewater Engineering Treatment, 

Disposal , and Reuse , Third Edition. 

The influent wastewater to the Plantation Bay \NNTF has pollutant characteristics 
typical of medium strength wastewater which originates from a residential development. 

The monthly Discharge Monitoring Reports also contains pollutant data on the treated 
effluent discharged to the reuse pond by the treatment plant. The FDEP operating 
permit requires the plant to collect an 8-hour flow proportional composite sample of the 
effluent wastewater from the plant once every two weeks for CBOD5 analysis and a 
daily grab sample five days per week for TSS analysis. A summary of these results is 
shown below in Table 3-5. 

FLG 2000.01 L 26 January 2013 



It] WADETRIM 
Plantation Bay Utility 

Condition Assessment 

Table 3-5: WWTF Historical Treated Effluent Pollutant Characteristics 

A comparison of the reported effluent pollutant concentrations as compared to the 
permitted discharge limit shows the VWl/TF is producing high quality effluent that is well 
below the permitted limit. 

3.5 Effluent Disposal 
The permit authorizes the discharge of treated effluent from the Plantation Bay WWTF 
to a 475,000 gallon per day AADF slow-rate public access reuse land application 
system (R-001). The system consists of a 1.7 million gallon holding pond and the 75 
acres of Plantation Bay Golf Course. The holding pond has a dual purpose of providing 
effluent holding for the golf course irrigation and disposal of effluent via percolation. 
Approximately 85% of the effluent is pumped to the golf course as a source for irrigation 
water. Effluent is collected in the pond over a three to four day period before being 
used for one irrigation cycle. The golf course attempts to use reclaimed water for two 